IMPACT200H-0.1-A GEARBOX ASSEMBLY

NO PART NO PART DESCRIPTION QTyY
01-1 [HS.B-M6X12-12.9-GB-3 Bolt 6
01-2 |CPT150-15-A V-belt Seal Sheet 1
01-3 (CPT200-62-A V-belt 1
01-4 [CPT400-53-A Gear Box Pulley 1
01-5 |CPT200-54-A Taper Bore Bush 1
01-6 |HS.B-M6X30-12.9-GB-3 Bolt 7
01-7 [CPT150-13-A V-belt Cover Base Plate 1
01-8 |CPT200-61-A Gear Box Qil seal 1
01-9 [WO04-68X2 Oil ring 4
01-10 [CPT200H-20-A Hydraulic Hose 1
01-11 |CPT200-21-A Bearing Cover 2
01-12 [CPT200-55-A Roller bearing 4
01-13 |ROL650-024000 Sprial Guard 1
01-14 |CPT200-125-A Secondary gear 1
01-15 |KEY.A-8*7*25 Primary Axle key 1
01-16 |CPT150-23-A Eccentric weight-primary 2
01-17 [HS.B-M10x25-12.9-GB-3 Socket Head Screw 8
01-18 [CPT200-15-A Primary Axle 1
01-19 |CPT200-01-A GearBox 1
01-20 |CPT200-126-A Switch gear 1
01-21 |CPT200-25-A Led pin 1
01-22 |CPT200-16-A Guide led Pin 1
01-23 [CPT150-24-A Eccentric weight-Secondary 2
01-24 [CPT200-28-A Secondary Axle Key 1
01-25 |CPT200-26-A Secondary axle 1
01-26 [CPT200-18-A Plunger rod 1
01-27 [CPT200-117-A Circlip-Switch Plunger 1
01-28 [CPT200-56-A Ball bearing 2
01-29 |HS.B-M5X10-8.8-DIN-1 Bolt 1
01-30 |HS.B-M6X25-12.9-GB-3 Bolt 12
01-31 |WO03-14*22%*5 Oil Seal-Plunger 1
01-32 |CPT400-208-A GB Connector 1
01-33 [CPT200-31-A Switch Cylinder 1
01-34 [HS.B-M8X16-8.8-DIN-2 Socket Screw 1
01-35 |FN.B-M16X20-8.8-DIN-2 Bolt 1
01-36 [ZH-D-M16 Washer 1
01-37 |W04-22*3.1 O-ring 1
01-38 [HSPG-W6-GB-3 SPRING- Washer 25




NOR
& 5o

o || il

13
Trawize o,
b o e [ DRI
(hecked Descripti
R R e B ASSEBLY
Aoproved Date

NI




IMPACT200H-0.2-A BASE PLATE ASSEMBLY

NO PART NO. PART DESCRIPTION QTY
02-1 |CPT200-02-Al Base Plate 1
02-2 |CPT200-09-A© Shock Mount 4
02-3 |ZH-D-M16 Washer 1
02-4 |HHOS.B-M16X1.5 Bolt 1
02-5 [IMPACT200H-0.1-A GearBox Assembly 1SET
02-6 |HF.N-M12-DIN-2 HEXAGONAL NUT 8
02-7 |HS.B-M12X45-12.9-GB-3 Bolt 4
02-8 |HS.B-M12X85-12.9-GB-3 Bolt 6
02-9 |HSPG-W12-GB-3 SPRING- Washer 10
02-10 |CPT400-316-A Washer 4

AL T LK)
f NOH
‘M 1509001 u%s

%8 REGISTERED COMRANY || mARACivian

005

Dfn‘
Einl m Uode]

Checked Description

BASE PLATE ASSEMBLY

Approved Date 041211

Draming Ho.
TMPACT200H DMPACT2008-0. 2-A




IMPACT200H-0.3-A ENGINE BASE ASSEMBLY

NO PART NO. PART DESCRIPTION QTyY
03-1 |CPT200-03-J Engine Base 1
03-2 |CPT200H-163-A Engine Block 4
03-3 |HF.B-M10X45-8.8-DIN-2 Bolt 4
03-4 |CPT200H-04-C Engine Mount Plate 1
03-5 |HF.N-M10-DIN-2 Hexagonal Nut 4
03-6 |WO05-GX270-S Engine 1
03-7 [CPT200-04.2-A Cover Front- Welding 1
03-8 |HF.B-M6X10-8.8-DIN-2 Bolt 6
03-9 [CPT400-17-A© Handle Bar Tube 1
03-10 |CPT400-19-A© Handle Bar Shock mount 4
03-11 |CPT400-24-A Distance Pipe 2
03-12 [HF.B-M16X60-8.8-DIN-2 Bolt 2
03-13 [IMPACT200H-0.5-A Safety Cover Assembly 1SET
03-14 |FN.W10-DIN-2 WASHER 4
03-15 |HSPG.W10-DIN-2 SPRING WASHER 4
03-16 [FN.B-M10x35-8.8-DIN-2 Hexagonal Nut 4
03-17 |HF.B-M12X90-8.8-DIN-2 Bolt 2
03-18 [HF.N-M12-DIN-2 Hexagonal Nut 2
03-19 [KEY.B-7x7x32 KEY 1
03-20 |IMPACT200H-125-1805 (GX270) Centrifugal Clutch 1

IMPACT200H-125-1780 Centrifugal Clutch

CPT200H-11-A CLUTCH WASHER 1
03-21 |CPT200H-12-A Washer 1
03-22 |HF.B-M10X55-8.8-DIN-2 Bolt 1
03-23 |CPT200-06-D Cover V-Belt 1
03-24 |HF.B-M8X35-8.8-DIN-2 Bolt 4
03-25 [CPT400-18-BO© HandleBar Touch 1
03-26 |RBC90-14-A HOSE PIPE CLAMP 1
03-27 |HS.B-M4x10-8.8-GB-1 SCREW 1
03-28 |GB97.1-M12 CUPRUM WASHER 2
03-29 [ROL650-010300 CONNECTOR A 1
03-30 [ROL650-010500 HOSE 1
03-31 [ROL650-010400 CONNECTOR B 1
03-32 |RAM85d-000026 HOSE BAND 2
03-33 |HHOS.B-M12x1.5 HEXAGON HEAD PLUG 1




NIA g
1509001 i

il [
.l JEGHTEREDCOMAYY || g

s

Tnde! Draving .

TVPACT200R TIPACTIO0-0. &4

el e B SO

doproved it WL




IMPACT200H-0.4-B HANDLEBAR ASSEMBLY

NO PART NO. PART DESCRIPTION QTyY
04-1 (CPT200-70ND-010018 Control lever 1
04-2 |CPT200-HF.B-M6x20-8.8-DIN-1 Bolt 2
04-3 [CPT200-HHOS.B-M20x1.5X10 Bolt 1
04-4 |CPT200-ZH-D-M20 Washer 1
04-5 [CPT200H-25-A Control Cable 1
04-6 |CPT200-HF.B-M12X25-8.8-DIN-2 Bolt 1
04-7 |CPT400-18-BO HandleBar Touch 1
04-8 [CPT200H-1B20-10-E Handle Support Welding 1
04-9 |[CPT200-HF.B-M8x16-8.8-DIN-2 Bolt 4
04-10 |CPT200-HF.N-M6-DIN-2 Hexagonal Nut 2
04-11 [CPT200- HF.B-M8x20-8.8-DIN-2 Bolt 4
04-12 |CPT200-IN.N-M8-DIN-2 LockNut 4
04-13 |CPT400-123-C Handle Bar Housing 1
04-14 |CPT200H-1B20-15-A Handle bar Cover 1
04-15 [CPT200-HF.B-M6x12-8.8-DIN-2 Bolt 10
04-16 |CPT200-CS.RG8 Circlip 2
04-17 |CPT400-119-B Eye pin-pin 8x26 1
04-18 |CPT200H-1B20-10.2-A Shift Bar Weldment 1
04-19 [CPT400-131-A Handle Bar Axis 1
04-20 |CPT400-200-A Shift handle Bar Shock Mount 2
04-21 [CPT200-WOD.W12-DIN-2 Washer 2
04-22 |CPT200-HF.B-M12x30-8.8-DIN-2 Bolt 2
04-23 [CPT400-315 Shift handle bar assembly 1
04-24 |CPT200- HF.B-M8x20-8.8-DIN-2 Bolt 4
04-25 [CPT200- HS.B-M8x20-8.8-GB-1 Bolt 1
04-26 |CPT400-112-A Handle Lever 1
04-27 |CPT400-112.1-A Bush 2
04-28 |CPT200-CS.RG10 Circlip 2
04-29 |CPT400-117-B Handle lever pin(pin 10x28) 1
04-30 |CPT400-116-A Brass Bush 2
04-31 |CPT400-109-B Piston 1
04-32 |CPT400-202-A Dust cover 1
04-33 |CPT400-203-A Oil seal 1
04-34 |CPT400-204-A Guide ring 2
04-35 |CPT400-110-B Cylinder 1
04-36 |CPT150-120-A Cylinder Spring 1
04-37 [CPT400-201-A Spring Holding Plate 1
04-38 |CPT200-HF.B-M10x25-8.8-DIN-1 Bolt 1
04-39 [CPT400-W04-48x2 O-ring 1
04-40 |CPT400-114-A Cylinder Cover 1
04-41 (CPT200-HF.B-M8x30-8.8-DIN-2 Bolt 4
04-42 |CPT400-208-A Connector 1
04-43 |CPT400-209-A Connector-2 1
04-44 |CPT400-35-C Hook 1
04-45 |CPT400-37-A Hook Pin 1
04-46 [CPT400-36-B Hook Frame 1
04-47 |CPT400-65-C Hair Spring 1
04-48 |CPT400-64-C Hook Pin Nylon Bracket 2
04-49 |CPT200-CS.RG10 Circlip 2
04-50 [CPT200-FN.W12-DIN-2 Washer 2




04-51 |CPT200-KEY.A-8x7x30 key 1
04-52 [CPT400-312-A Washer 1
04-53 |SPG-W6-DIN1 SPRING WASHER 2
04-54 |FW-W6-DIN1 PLAT WASHER 2
3 NOR
g %o o || 11909004
ﬁ%m it | | || AEIETERED MY
Draw Urawing o,
o 1 e [ TR 4
Chacked Deseript
i SR LR BAR ASSRIBLY
Rpproved Date
Me 2




IMPACT200H-0.5-A SAFETY COVER ASSEMBLY

NO PART NO. PART DESCRIPTION QTyY
05-1 [CPT200H-05-A Safety Cover Weldment 1
05-2 |HF.B-M10X20-8.8-DIN-2 Bolt 2
05-3 |CPT200H-18-A Rubber Patch 1
05-4 [CPT200H-30-A Rubber Patch Holder 1
05-5 [K.RVT-4.0x10 Rivet 8
05-6 |CPT200-165-A Lift eye 1
05-7 [HF.B-M10X25-8.8-DIN-2 Bolt 4
05-8 |K.RVT-3.2x7.1 Rivet 4
05-9 |DK607-4 HASP 1
05-10 |01-3150-2551-01 Rubber Band 2
05-11 |CPT200H-02-A Air Filter Cover-Honda 1
05-12 |CPT200H-16-A Plank Holder 2
05-13 |CPT200H-17-A Rubber Connect patch 1
AT T
©) ¥ jsom ¥

Drawn A Vode

L PACT200H

Drawing No.

LIPACT200H-0. 54

Checked Description

SAFETY COVER ASSEMBLY

Approved Date

2014.12.11




